


 

 
i 

TABLE OF CONTENTS 
Page No. 

or Following 
 
SECTION 1–INTRODUCTION 
 

1.01 Purpose and Scope ..................................................................................  1-1 
1.02 Related Studies, Reports, and Drawings ..................................................  1-1 
1.03 Definitions ................................................................................................  1-2 

 
SECTION 2–EXISTING TREATMENT FACILITIES 
 

2.01 Existing WWTP Facilities ..........................................................................  2-1 
2.02 Current Flows and Loadings .....................................................................  2-1 
2.03 Current Biosolids Production ....................................................................  2-2 
2.04 Operations Review ...................................................................................  2-4 
 

 
SECTION 3–FUTURE CONDITIONS 
 

3.01 Population and Growth Projections...........................................................  3-1 
3.02 Projected Flows and Loadings ..................................................................  3-1 
3.03 Future Biosolids Production ......................................................................  3-2 

 
SECTION 4–EVALUATION OF ALTERNATIVES 
 

4.01 Anaerobic Digester and Sludge Storage Cover Alternatives .....................  4-1 
4.02 Monetary and Nonmonetary Analysis of Cover Alternatives .....................  4-5 
4.03 Anaerobic Digester Mixing Alternatives ....................................................  4-7 
4.04 Monetary and Nonmonetary Analysis of Mixing Alternatives ....................  4-8 
4.05 Sludge Storage Capacity ..........................................................................  4-9 
4.06 Miscellaneous Improvements ...................................................................  4-10 
 

 
SECTION 5–RECOMMENDATIONS 
 

5.01 Recommended Alternatives .....................................................................  5-1 
5.02 Recommended Next Steps .......................................................................  5-2 

  



TABLE OF CONTENTS Continued 
Page No. 

or Following 
 

 
ii 

TABLES 
 
2.01-1 Mount Vernon WWTP Design Capacities .................................................  2-1 
2.02-1 Average Influent Flows and Loadings .......................................................  2-2 
2.02-2 Per Capita Influent Flows and Loadings ...................................................  2-2 
2.03-1 Summary of Biosolids Production .............................................................  2-3 
2.03-2 Average Anaerobic Digester vs Data ........................................................  2-4 
2.03-3 Biosolids Production .................................................................................  2-4 
 
3.01-1 Historical Population for Mount Vernon ....................................................  3-1 
3.02-1 Flow and Load Projections .......................................................................  3-1 
3.03-1 Summary of Future Biosolids Production ..................................................  3-3 
 
4.01-1 Digester Cover Alternatives ......................................................................  4-2 
4.02-1 Summary of Cover Technology Present Worth .........................................  4-6 
4.04-1 Summary of Mixing Technology Present Worth ........................................  4-9 
4.05-1 Additional Sludge Storage OPCC .............................................................  4-10 
4.06-1 Existing Digester Gas Handling Equipment ..............................................  4-12 
4.06-2 Gas Handling Equipment OPCC ..............................................................  4-14 
4.06-3 FOG Modification OPCC ..........................................................................  4-15 
 
5.01-1 Complete Project OPCC ...........................................................................  5-2 
5.01-2 Complete WWTp Modifications ................................................................  5-3 
 
 

FIGURES 
 
1.01-1 WWTP Location Map ...............................................................................  1-1 
 
2.01-1 WWTP Site Plan.......................................................................................  2-1 
 
4.01-1 Cover Alternatives Schematic ...................................................................  4-1 
4.01-2 Floating Gas Holder Cover .......................................................................  4-4 
4.01-3 Membrane Gas Holder Cover ...................................................................  4-5 
4.03-1 Evoqua JETMIX® Vortex Mixing System ...................................................  4-7 
4.04-2 Linear Motion Mixer ..................................................................................  4-8 
4.04-3 Roof Mounted Draft Tube Mixers ..............................................................  4-9 
4.05-1 Proposed Sludge Storage Tank Site Plan ................................................  4-10 
4.06-1 Proposed FOG SRS By-Pass Pipeline .....................................................  4-14 
4.06-2 FOG Grease SRS By-Pass Pipeline (Modified) ........................................  4-14 
 

APPENDICES 
 
APPENDIX A–EVOQUA INSPECTION REPORT 
APPENDIX B–NET PRESENT WORTH OF ALTERNATIVES 
APPENDIX C–DIGESTER GAS SAFETY EQUIPMENT 
 
 



 

 

 
SECTION 1 

INTRODUCTION 



City of Mount Vernon, Ohio Section 1–Introduction 
 

 
Prepared by Strand Associates, Inc.  1-1 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\ADN Assessment.4962.005.Sept.TPM\Report\S1.docx 

This section describes the purpose and scope of the report and location of the study area. It also 
summarizes previous and related studies and reports that were used to describe the existing facilities. A 
list of abbreviations is provided as an aid to the reader.  
 
1.01 PURPOSE AND SCOPE 
 
The City of Mount Vernon, Ohio (City) owns wastewater conveyance and treatment facilities that provide 
service to the City’s residents, businesses, and industries. The wastewater treatment plant (WWTP) is 
permitted to treat an average daily flow of 5.0 million gallons per day (mgd) and is located at 
3 Cougar Drive, Mount Vernon, Ohio, Knox County, and discharges to the Kokosing River. The location 
of the WWTP is shown in Figure 1.01-1.  
 
The purpose of this report is to assess the current condition of the existing anaerobic digesters and sludge 
storage tanks. Alternatives will be evaluated for: 
 
 1. Anaerobic digester and sludge storage tank cover technologies. 
 2. Anaerobic digester mixing technologies. 
 3. Evaluation of current and future anaerobic digester and sludge storage capacity. 
 4. Replacement of digester gas handling equipment. 
 5. Facility modifications to accommodate fats, oils, and grease (FOG).  
 
Additionally, Evoqua Water Technologies (Evoqua) performed an on-site evaluation of the anaerobic 
digester and sludge storage tank covers and appurtenances. Based on this condition assessment, 
detailed in Appendix A, potential effects to the biosolids production because of forthcoming phosphorus 
discharge limits, and future flow projections; alternatives will be evaluated for each of the 
above-mentioned processes.  
 
Although this report will evaluate improvements for mesophilic digestion, consideration for the possible 
future implementation of temperature-phased anaerobic digestion (TPAD) may be given during the 
design process. TPAD is a two-stage process, with the initial stage operated at thermophilic temperatures 
(131°F). Compared to conventional digestion, TPAD typically achieves additional volatile solids (VS) 
reduction and biogas production, and also achieves Class A biosolids under most operating conditions. 
 
1.02 RELATED STUDIES, REPORTS, AND DRAWINGS 
 

A. Wastewater Treatment Plant Operations and Maintenance Manual, prepared by Malcolm 
Pirnie/Arcadis, October 2014. 

 
B. Wastewater Treatment Plant Upgrades, prepared by Malcolm Pirnie, September 2010. 
 
C. Wastewater Treatment Plant Operating Plan, prepared by Malcolm Pirnie, July 2009. 
 
D. Septage Receiving Station Preliminary Study, prepared by Floyd Browne Group, 

December 2007. 
 



P
a

th
: S

:\C
O

L
\49

0
0

--4
9

9
9

\4
96

2
\0

0
5

\D
a

ta
\G

IS
\Ta

sk 3
\F

ig
u

re
 1

.m
xd                                                              U

se
r: sco

ttw
                                 D

a
te

: 1
0/2

6
/2

0
17

                                T
im

e
: 1

0
:0

6:0
0

 A
M

WWTP LOCATION MAP

ANAEROBIC DIGESTION NEEDS ASSESSMENT
MT. VERNON, OHIO FIGURE 1.01-1

4962.005

Service Layer Credits: Sources: Esri, HERE, DeLorme, USGS, Intermap, INCREMENT P, NRCan, Esri Japan, METI, Esri China (Hong Kong), Esri Korea, Esri (Thailand), MapmyIndia, NGCC, ©

¯
0 8,600 17,2004,300

Feet

_̂WWTP



City of Mount Vernon, Ohio Section 1–Introduction 
 

 
Prepared by Strand Associates, Inc.  1-2 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\ADN Assessment.4962.005.Sept.TPM\Report\S1.docx 

E. Wastewater Treatment Plant Influent Screenings and Aeration Facilities, prepared by 
BBS Corporation, 2005. 

 
F. Wastewater Treatment Plant Master Plan, prepared by Finkbeiner, Pettis & Strout, Inc., 

August 2003. 
 
G. Wastewater Treatment Plant Improvements–Solids Handling Facilities, prepared by 

Finbeiner, Pettis & Strout, Inc., 1990. 
 
1.03 DEFINITIONS 
 
The following abbreviations are provided as an aid to the reader: 
CBOD  carbonaceous biochemical oxygen demand 
City  Mount Vernon, Ohio 
CPR  Chemical phosphorus removal 
Evoqua Evoqua Water Technologies 
GPD  gallons per day 
hp  horsepower 
HVAC  heating, ventilation, and air conditioning 
lb/day  pounds per day 
mg/L  milligrams per liter 
MGD  million gallons per day 
NPDES National Pollutant Discharge Elimination System 
OAC  Ohio Administration Code 
PRS  Primary Clarifier Sludge 
TPAD  temperature-phased anaerobic digestion 
TSS  total suspended solids 
VS  volatile solids 
VSR  volatile solids reduction 
WAS  waste activated sludge 
WWTP  wastewater treatment plant 



 
SECTION 2 

EXISTING TREATMENT FACILITIES 



City of Mount Vernon, Ohio Section 2– Existing Treatment Facilities 
 

 
Prepared by Strand Associates, Inc.  2-1 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\ADN Assessment.4962.005.Sept.TPM\Report\S2.docx\111517 

 

2.01 EXISTING WWTP FACILITIES 
 
The original Mount Vernon WWTP was built in 1952. Since then the WWTP has undergone several 
modifications to its headworks, secondary treatment processes, disinfection facilities, and solids handling 
infrastructure. The current WWTP is rated for 5.0 mgd and the forward flow treatment train includes raw 
wastewater screening, primary pumping, aerated grit removal, primary settling, secondary pumping, 
contact stabilization activated sludge, secondary clarification, chlorination, and dechlorination.  
 
The Mount Vernon WWTP produces Class B biosolids for land application. Biosolids processing includes 
single-stage mesophilic anaerobic digestion of primary sludge, aerobic digestion and gravity belt 
thickening of waste activated sludge (WAS), and sludge holding before disposal by land application. 
Currently, the WWTP operates the anaerobic digesters in parallel with one being mixed (Digester No. 2) 
and the other being nonmixed (Digester No. 1). Both aerobic and anaerobic sludge is pumped to the 
sludge holding tanks before disposal. Although not currently used significantly, the WWTP has the ability 
to burn digester gas with its boiler. Table 2.01-1 contains the WWTP’s current rated design capacities. 
Figure 2.01-1 shows a site plan of the WWTP.  
 
 

  Rated Capacity¹ 
Flows   

Design Average 5.0 mgd 
Peak Hourly  12.5 mgd 

BOD Load 5,421 lb/day 
TSS Load 5,004 lb/day 

           
          ¹based on 2005 plant improvements 
     
          Table 2.01-1  Mount Vernon WWTP Design 

      Capacities 
 
 
2.02 CURRENT FLOWS AND LOADINGS 
 
The current average influent flows and loadings from 2015 to present are shown in Table 2.02-1. The 
influent carbonaceous biochemical oxygen demand (CBOD) and total suspended solids (TSS) loadings 
averaged 3,444 and 4,018 pounds per day (lb/day), respectively. The WWTP is currently loaded at about 
64 percent of the CBOD capacity and at about 80 percent of the TSS capacity. It should be noted that 
the average influent CBOD and TSS concentrations of 163 milligrams per liter (mg/L) and 181 mg/L 
exceed the design values (according the 2005 drawings by BBS Corporation) by 125 percent and 
150 percent, respectively. This may result in the WWTP reaching the design loading criteria before 
reaching the design flow criteria.  
 
 
 
  



Path: S:\COL\4900--4999\4962\005\Data\GIS\Task 3\Figure 2.mxd                                                              User: scottw                                 Date: 10/26/2017                                Time: 10:03:24 AM

W
A

S
T

E
 W

A
T

E
R

 T
R

E
A

T
M

E
N

T
 P

LA
N

T
 S

IT
E

 P
LA

N

A
N

A
E

R
O

B
IC

 D
IG

E
S

T
IO

N
 N

E
E

D
S

 A
S

S
E

S
S

M
E

N
T

M
T

. V
E

R
N

O
N

, O
H

IO

FIGURE 2.01-1
4962.005

SECONDARY TREATMENT UNIT NO. 1

SLUDGE HOLDING TANKS

DIGESTERS

ADMINISTRATION BUILDING

SCREEN BUILDING

GARAGE

PRIMARY SETTLING TANKS NO. 3 & 4

SECONDARY TREATMENT UNIT NO. 2

MAINTENANCE BUILDING

GRIT BUILDING

PRIMARY SLUDGE
BUILDING

PUMP AND CONTROL BUILDING

SLUDGE DRYING BEDS

DECHLORINATION
BUILDING

SECONDARY TREATMENT BUILDING

SLUDGE CONTROL BUILDING

DIGESTER BUILDING

SEPTAGE RECEIVING STATION

CHLORINE CONTACT TANKS

COUGAR DRIVE

A
E

R
O

B
IC

D
IG

E
S

T
IO

N
Z

O
N

E

R
E

A
E

R
A

T
IO

N
Z

O
N

E

C
O

N
TA

C
T

Z
O

N
E

F
IN

A
L

C
LA

R
IF

IE
R

PRIMARY SETTLING TANKS NO. 1 & 2

GRIT TANK

SLUDGE LOAD-OUT STATION

Service Layer Credits:  Source: Esri, DigitalGlobe, GeoEye, Earthstar Geographics, CNES/Airbus DS, USDA, USGS, AeroGRID, IGN, and the GIS User Community

0 100 20050

Feet



City of Mount Vernon, Ohio Section 2– Existing Treatment Facilities 
 

 
Prepared by Strand Associates, Inc.  2-2 
R:\COL\Documents\Reports\Active\Mount Vernon, OH\ADN Assessment.4962.005.Sept.TPM\Report\S2.docx\111517 

 

 

 

Year 

Influent 
Flow 
(mgd) 

Influent 
CBOD 
(mg/L) 

Influent 
CBOD 

Loading 
(lb/day) 

Influent 
TSS 

(mg/L) 

Influent 
TSS 

(lb/day) 
2015 2.81 165 3,124 179 3,768 
2016 2.63 178 3,577 193 3,903 
2017 3.29 146 3,632 172 4,382 
            
3-Year Average 2.91 163 3,444 181 4,018 
Design Capacity  5 130 5,421 120 5,004 
Percent of 
Design Capacity  58%   64%   80% 

 
                      Table 2.02-1  Average Influent Flows and Loadings 
 
 
Flow to the Mount Vernon WWTP is largely comprised of residential wastewater. The estimated per 
capita residential flows and loadings are summarized in Table 2.02-2. These values are within typical 
ranges for municipal wastewater.  
 

 Flow/Loading Unit 
3-Year Average Influent Flow 2.91 mgd 
3-Year Average Population¹ 16,700  
Percent Residential  95%  
Per Capita Flow 166 gpd 
Influent BOD Per Capita Loading 0.196 pcd 
Influent TSS Per Capita Loading  0.229 pcd 

 
     ¹Source: United States Census Bureau 
 
     Table 2.02-2  Per Capita Influent Flows and Loadings 
 
 
2.03 CURRENT BIOSOLIDS PRODUCTION 
 
The current average sludge loading, biosolids production, and hydraulic retention values are shown in 
Table 2.03-1. Reported biosolids production is based on values provided by WWTP personnel from 
January 2015 to August 2017. A digester volume (each) of 241,290 gallons was used to calculate 
loadings. A sludge storage volume (each) of 377,000 gallons was used to calculate sludge storage 
capacity. According to the Ohio Administrative Code (OAC) Chapter 3745-40-10, facility storage of 
sewage sludge or biosolids shall be in place to provide 120 days of storage for the design capacity of the 